DENTAL LIGHT

D-Lux

Model AL-701M
Model AL-702M
Model AL-705M

Parts




No. |PARTS No. |DESCRIPTION QTY
1 CADN16A0 |Light Bracket Frame 1
2 |CADN17A0 |Yoke 1
3 |CADN18A0 |Brakcet Cover 1
4 |CADN19A0 |Yoke Cover 1
5 CADN20AO |Yoke End Cap 2
6 |CADN21A0 |Socket Housing 1
7 |CADN22A0 |Lamp Cap Bracket 1
8 CADN23A0 |Lamp Cap 1
9 |CADN24A0 |Reflector 1
10 |CADN25A0 |Front Shiéld 1
11 |CADN26A0 |Lamp Holder 1
11 |CGDN38AOQ |Lamp Holder (USA) 1
13 |CADN28A0 |Lamp Inner Cap 1
14 |CADN29A0 |Halogen Lamp (12V 55WD) 1
15 |CADN30AO |Yoke Spring (S) 1
16 |CADN31AQ |Yoke Spring (L) 1
17 |CADN32A0 |Lamp Spring 1
18 |CADN33A0 Yoke Shaft (Left) 1
19 |CADN34A0 |Mirror Holder 1
20 |CADNB35A0 [Mirror Fixing Nut 1
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No. |PARTS No. |DESCRIPTION QTY
21 |CADN36A0 |Yoke Washer 1
22 |CADN37A0 |Thrust Washer 2
23 |CADN3B8AOQ |Yoke Packing 2
24 |CADN39AQ |Mirror Packing 2
25 |CADN40AQ [Bracket Cover Screw 1
26 |CADN41AQ |DU Bush (DUF1410-22) 1
27 |CADN42A0 |Yoke Shaft (Right) 1
28 |CADN43A0 |Yoke Rotation Shaft 1
29 |CADN52AQ |Sensor Fixing Plate 2
30 |CADNbS5A0 Sensor Frame 1
31 |CADN56AO LED PCB Base 1
32 |CADN57A0 [Momentary Switch Cover 1
33 |CADN58AQ [Sesnor Switch 1
34 |CADNGOAQ Handle Right 1
35 |CADNGB1AO0 [Handle Left 1
36 |CADNB83AO0 |Yoke Rotation Washer 1
37 |CGCN37A0 |[LED PCB 1
38 |CADN44A0 |Manual Switch Frame 1
39 |CGCN38A0 |Manual Switch (S-303) 1
CGCN97AQ |Patient Mirror Set n
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No. |PARTS No. |DESCRIPTION QTY
40 |CGCNB89AO0 |Patient Mirror Base & Stay 1
41 |CADN79A0 |Matient Mirror Frame 1 )
- 42 |CADNB8OAO |Patient Mirror 1
44 |CADNB82A0 |Patient Mirror Holding Spring 1
45 |99000001 |Screw (M4-25) 1
46 199000002 |Cap Bolt (M5-42) 1
47 199000003 |Nut (M4) 2 N
48 199000004 |Flat Washer (5-10-0.8) 3
49 |CADP11A0 |Manual Switch Bracket 1 h
50 |CACP34A0 |Logo Sticker 1 '
51 |CASN96AR |Stop Screw 1
52 |CECN45A0 |Tapping Screw (M3-6) 2
i 53 |CECN46A0 |Tapping Screw (M3-8) 7
54 |CEDNO1A0 |Manual Switch (S-302) : )
55 99000005 |Screw (M3-5) 1
56 99000006 |Painted Screw (M3-6) 4
57 199000007 |Set Screw (M3-6) 1
58 199000008 |Screw (M3-10) 2
59 |99000009 |Screw (M3-12) 2
60 |99000010 |Screw (M3-12) 5
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No.

PARTS No.

DESCRIPTION

QTYy

61

99000011

Screw (M4-12)

62

99000012

Flat Washer (3-6-0.5)

63

99000013

Nylon Washer (3.85-10-0.8)

64

99000014

HIZ Washer (3.8-10-1)

65

CGENO3A0

Wire Harness & Connector Set (S Type)

CADNG5A0

Wire Harness 450mm & 3P Connector (Black/Brown/Red)

CADNGGAO

Heat Resisting Wire 380mm (White/Yellow)

(1

CADNG67A0

Heat Resisting Wire 390mm (White)

(M

CATBO1A0

2P Connector Female (Square Hole)

66

CGENO04A0Q

Wire Harness & Connector Set (M Type)

CADNG7A0

Heat Resisting Wire 390mm (White)

CADNB8AO

Heat Resisting Wire 50mm (White/Yellow)

CADNG69A0

Heat Resisting Wire 370mm (White/Yellow)

CADN73A0

Heat Resisting Wire 370mm (White)

(1

CADPOGAO

Wire Harness 90mm (Orange/Red)

(1

CADPO7AO

Wire Harness 90mm (Black)

(1)

CATBO1A0

2P Connector Female (Square Hole)
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No. |PARTS No. |[DESCRIPTION QTY]|
CGEN32A0 |Balance Arm Assembly for 701M | (1)
CGCNOY6AR |Balance Arm Assembly for 720S | (1)
CGDN17AR |Balance Arm Assembly for 720M | (1)

1 |CACNB87A0 |Yoke Joint 1
2 |CACNB88AO |Arm Joint 1
3 |CACNB89A0 |Adjusting Joint 1
4 |CACN90AO |Adjusting Rod Joint 1
5 |CACN91A0 |H-Bracket 1
6 |CACN93A0 |Balance Arm Spring 1
7 |CACN94A0 |Spring Nut 1
8 |CACN95A0 |Arm Nut 1
9 |CACN96A0 |Arm Spring Rod 1
10 |CACN97A0 |Rotation Pin 1
11 |CACN98AO |Link Pin 2
12 |CACN99A0 |Arm Pipe (L) 1
13 |CADNOOAO |Arm Pipe (S) 1
14 |CADNO1AO0 |Brass Washer 1
15 |CADNO2AO |Washer (70W-1015) 1
16 |CADNO3AO |Spring Lock 2
17 |CADNO4AQO |Brake Shoe 4




No. |PARTS No. [DESCRIPTION QTY
18 |CADNO5AO0 (Brake Spring 2
19 |CADNOGAO |Balance Arm Cover 1
21 |CADNOBAO |Balance Arm Frame 1
22 |CADNG2A0 |Slide Washer (7.2-14-0.25) 4
23 |CADN10AQ |(Joint Cover Plate (Upper) 1
24 |CADN12A0 |Rubber Cover 1
25 |CGENB34AQ |Light Cable for 701M 1
25 |CADN13A0 |Light Cable for 720S 1
25 |CGDN18A0 |Light Cable for 720M 1
26 |CADNB84A0 Washer (DUT-10) 1
27 |CADNBS85A0 |Spring Stopper 1
28 |CAJAO5A0 |Yoke Joint Bush 1
29 |CAMP65A0 |Stopper (L) 4
31 |99000101 |Washer (12.5-22-2) 1
32 |CANF62A0 |Slide Washer (9.1-4-0.25) 4
33 |CADN91AQ |Spring Pipe 1
34 |CADNO9AO |Slide Washer (8.2-14-0.25) 4
35 |99000102 |Tapping Screw (M3-6) 2
36 |99000103 |Painted Screw (M3-8) 2
37 199000104 |Tapping Screw (M3-12) 1




No. |PARTS No. |DESCRIPTION QTY
38 |99000105 |Painted Tapping Screw (M3-12) 1
39 99000106 |Screw (M4-8) 8
40 (99000107 |Screw (M4-10) 4
41 199000108 |Toothed Set Screw (M4-5) 2
42 199000109 |Set Screw (M4-5) 4
43 |99000110 |Set Screw (M4-8) 2
44 199000111 |Set Screw (M4-12) 1
45 199000112 |Set Screw (M4-14) 4
46 99000113 |Painted Round Head Screw (M5-1| 2
47 199000114 |Countersink Screw (M8-18) 1
48 |99000115 |Countersink Screw (M8-20) 1
49 |CACN92AR |Pole Joint 1
50 |99000116 |Countersink Screw (M8-16) 2
51 [99000117 |Bolt (M4-15) 1
52 199000118 |Painted Round Head Screw (M6-8/ 2
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TB SECTION for 701M

No. |PARTS No. |[DESCRIPTION QTY
1 CADN70BO0 |Transformer DL02 (100V-120V) 1
2 |CADQ25A0 |Transformer Housing for 701M 1
3 |CGEN37A0 |Transformer Housing Cover (Lower) 1
4 CGENB36A0 |Transformer Housing Cover (Upper) 1
5 CADQ28A0 |Transformer Housing Cover (Front) 1
6 |CGEN39A0 |Transformer Housing Cover (Back) 1
7 |CADQ30AQ |Horizontal Arm 1
8 |CADQ32A0 |Horizontal Arm Bracket 1
9 |CADQ33A0 |Arm Support Bracket 1
10 |CADQ34A0 |Horizontal Arm Support 1
11 |CADQ35A0 |Washer for CT-Cable Bush 1
12 |CACN91A0 |H-Bracket 1
13 |CADQ98AQ |Horizontal Arm Joint 1
14 |CAMLS0AO |Terminal Block 1
15 |CAODO5B0 |Pole Adapter 1
16 |CEEN22A0 |Fuse 1.5A 2
17 CENX56B0 |Main Swith 1
18 |CENZ25A0 |CT-Cable Bush 1
19 |CERN52A0 |Fuse Holder 2

20 99000201 |Bolt (M6-14) 4




TB SECTION for 701M

No. |PARTS No. |DESCRIPTION QTY
21 99000202 |Bolt (M8-20) 2
22 199000203 |Round Head Screw (M8-25) 4
23 99000204 |Bolt (M8-30) 1
24 99000118 |Painted Round Head Screw (M6-8) 2
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TB SECTION for 702M

No. |PARTS No. |DESCRIPTION QTY
1 CADN70BO0 |Transformer DL02 (100V-120V) 1
2 |CGENB38AO |Transformer Housin'g Cover (Lowe 1
3 |CADQ27A0 |Transformer Housing Cover (Uppe 1
4 |CADQ28A0 |Transformer Housing Cover (Froni 1
5 |CGEN39A0 |Transformer Housing Cover (Back 1
6 |CADQ30AQ |Horizontal Arm 1
7 |CADQ32A0 |Horizontal Arm Bracket 1
8 |CADQ33A0 |Arm Support Bracket 1
9 |CADQ34A0 |Horizontal Arm Support 1
10 |CADQ35A0 |Washer for CT-Cable Bush 1
11 |CADQ95A0 |Transformer Housing for 702M 1
12 |CACN91A0 |H-Bracket 1
13 |CADQ98A0 |Horizontal Arm Joint 1
14 |CADRB34A0 |Stop Screw 1
15 |CAML90AO |Terminal Block 1
16 |CAMK35A0 |Transformer Housing Shaft 1
17 |CAND32A0 |Washer (43-29-0.8) 1
18 |CEEN22A0 |Fuse 1.5A 2
19 |CENX56B0 |Main Swith 1
20 |CENX94A0 |C-Ring 1




1B SECTION for 702M

No. |PARTS No. [DESCRIPTION QTyYy
21 |CENZ25A0 |CT-Cable Bush 1
22 |CERN52A0 |Fuse Holder 2
23 (99000201  Bolt (M6-14) 4
24 199000202 Bolt (M8-20) 2
25 |99000203 |Round Head Screw (M8-25) 4
26 |99000204 |Bolt (M8-30) 1
27 99000205 |Spring Washer (M4) 1
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CEILING SECTION for 702M

No.

PARTS No.

DESCRIPTION

QTY

CGQO13A0

Ceiling Flange Set

(1

CAMIO8AO

Mounting Plate with Nut (M8)

99000301

Nut (M8)

TCPAO1A0

Ceiling Flange

99000302

Washer (M8)

99000303

Spring Washer (M8)

99000304

Nut (M8)

CAMK40A0

Roll Pin

HAMM11B0

Flange Cover

CAMGT77AR

Ceiling Pole Set 340mm (Ral-9003) (8ft)

CAMGBS80AR

Ceiling Pole Set 680mm (Ral-9003) (9ft)

CAMG81AR

Ceiling Pole Set 1000mm (Ral-9003) (10

10

CAMGT76A0

Stopper Ring




CEILING SECTION for 702




ARM SECTION for 705M

No. |PARTS No. |DESCRIPTION QTY
CGENB33A0 |Balance Arm Assembly for 705M 1)
1 |CACN87A0 |Yoke Joint 1
2 |CACNB9A0 |Adjusting Joint 1
3 |CACN90AQ |Adjusting Rod Joint 1
4 |CACN93AQ |Balance Arm Spring 1
5 |CACN94A0 |Spring Nut 1
6 CACNOY5A0 |Arm Nut 1
7 |CACN96A0 |Arm Spring Rod 1
8 |CACN97A0 |Rotation Pin 1
9 |CACNO98AO |Link Pin 2
10 |CACN99A0 |Arm Pipe (L) 1
11 |CADNOOAO |Arm Pipe (S) 1
12 |CADNO02AO |Washer (70W-1015) 1
13 |CADNO3AO0 |Spring Lock 2
14 |CADNO4AQ |Brake Shoe 4
15 |CADNOS5AQ |Brake Spring 2
16 |CADNOBAO |Balance Arm Cover (Flame retardar 1
18 |CADNO8BAO |Balance Arm Frame 1
19 |CADNO09AO |Slide Washer (8.2-14-0.25) 4
20 |CADN10A0 |Joint Cover Plate (Upper) 1




ARM SECTION for 705M

No. |[PARTS No. |[DESCRIPTION QTY
21 |CADNG2A0 |[Slide Washer (7.2-14-0.25) 4
22 |CADNB4A0 |Washer (DUT-10) 1
23 |CADNB85A0 |[Spring Stopper 1
24 |CADN91AQ0 |[Spring Pipe 1
25 |CADP65A0 |Arm Joint 1
26 |CAMG97A0 |Arm Joint Shaft 1
27 99000101 |Washer (12.5-22-2) 1
28 |CENX95A0 |C-Ring 1
29 |CENX96A0 |Wave Washer 1
30 |CADP38A0 |Extension Tube 1
31 |CADN12A0 [Rubber Cover 1
32 |CGENB35A0 |Light Cable for 705M 1
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TB SECTION for 705M

No.

PARTS No.

DESCRIPTION

QTY

CADN70B0O

Transformer DL02 (100V-120V)

CGEN40A0

Transformer Housing for 705M

CADR17A0

Transformer Plate

CADR18A0

Swith Bracket

CEEN22A0

Fuse 1.5A

CENX56B0

Main Swith

CERNS52A0

Fuse Holder




TRANSBOX SECTION for 705M




